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PART.
NO.

QUANTITY

C26

EC34

HO25

TJ27

NOTE

752890

480600

090010

030090
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| PART. |

NO.

QUANTITY

C26

EC34

‘HO25

TJ27

NOTE

090040

542430

060130

542440

542450

030630

722620

511030

570670

543490

724120

540560

543390

030620

090780

060100

724570

753010

570530

542420

722830

753020

752810
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40 (32

+39)

20 (1+19) 31 (24:30)

BER FART TS;?T::;/CM HO31/35 Aled Bttt THQ::aNT(I:Ts:/cau HOB1/35
NO.| NO. |Thze| THas | Tt | SEHC32) M | NoTE NO.| NO. |THzs| THas|Tuti | CSNESZ | M INOTE
1 [090020] 1 | 1 1 1 1 22 [600060] 1 | 1 | 1 1 1
2 [030800] 1 | 1 | 1 1 1 23 [600260] 1 | 1 | 1 1 1
3 [120020] 1 | 1 | 1 1 1 24 [120050] 1 | 1 | 1 1 1
4 [120010] 1 | 1 | 1 1 1 25 [480060] 1 | 1 | 1 1 1
5 [270010 2 2 2 2 2 26 | 270060 1 1 1 1 1
6 [723380] 1 | 1 1 1 1 27 [060160] 1 | 1 | 1 1 1
7 [oeoos0| 1 | 1 1 1 1 28 [510080] 1 | 1 | 1 1 1
8 [090010] 1 | 1 ] 1 1 20 [0%0010] 3 | 3 | 3 3 3
9 [480470] 1 | 1 1 1 1 30 [030050] 3 | 3 | 3 3 3
10 [030010] 1 | 1 1 1 1 31 |720080] 1 | 1 | 1 1 1
11 [031080] 1 | 1 1 1 1 32 [060100] 4 | 4 | 4 4 4
12 (270020 1 1 1 1 1 33 | 542410 1 1 1 1 1
13 [390010] 1 | 1 | 1 1 1 34 [511020] 1 | 1 | 1 1 1
14 [420010] 1 | 1 1 1 1 35 [030820] 1 | 1 | 1 1 1
15 [270030] 1 | 1 1 1 1 36 [542400] 1 | 1 | 1 1 1
16 [120030] 1 | 1 1 1 1 37 [091360] 4 | 4 | 4 2 7
17 [091560] 1 | 1 1 1 1 38 [090150] 4 | 4 | 4 2 2
18 [090070] 1 | 1 1 1 1 30 [031020] 4 | 4 | 4 4 4
19 [060470] 1 | 1 1 1 1 40 [722690] 1 | 1 | 1 1 1
20 [722760] 1 | 1 | 1 1 1 41 [510470] 1 | 1 | 1 1 ]
21 | 600040 1 1 1 1 1 42 | 720330 1 1 1 1 1
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E26001
E26002
E26003
E26004
E26005
E26006
E26007
E26008
E26009
E26010
E26011
E26012
E26013
E26014
E26015
E26016
E26017
E26018
E26019
E26020
E26021
E26022
E26023a
E26023b
E26023¢
E26024
E26025
E26026
E26027
E26028
E26029
E26031
E26032
E26033
E26034
E26035
E26036
E26037
E26038 V& IZ
E26039
E26040
E26041
E26043
E26044

b

Description

Cylinder

Cylinder gasket

Flat washer 5

Spring washer 5

Screw M5x22

Carburetor connector gasket
Carburetor connector

Screw M5x20 .
Carburetor gasket

Carburetor Vé-z _332_43(}

Choke lever

Bush

Air filter seat

Choke

Screw ST 4.2x12(F)
Carburetor screw M5x54
Air filter element

Air filter cover

Cover screw M4
Exhaust gasket

Heat insulating plate
Muffler

Muffler screw M5x50
Flat washer 5

Spring washer 5
Heat insulating plate
Screw M4x16

Screw Mdx12

Cylinder protector

Press plate

Screw M5x14

Spark plug

Water proof cap

Spark plug cap

Spring in spark plug cap
Position limit

Cover

Screw ST 4.2x16(F) :
Screw M5x20 O3 42 O
TCl

Screw M4x20

Clutch pin screw M6

.~ Clutch

Clutch spring




No. Part No. Description

45 - E26045 souasher §: oo g o,

46 E26046 © Flywheel nut M8 =

47 E26047 Flywheel '

48 E26048 Screw M5x14

49 E26049 Plate

50 E26050 ‘Crankcase screw M5x30

51 - "E26051 -+ Oil seal 12x28x7

52 E26052 Crankcase(A) . "y
53 # E26053 Dowel pin @3x10 g e
-54 E26054 Crankcase gasket '
55 E26055 Bearing clip 28

56 E26056 Bearing 6001 -

57 E26057 Piston rings

58 E26058 " Piston

59 E26059 Needle bearing '

60 E26060 Piston pin

61 E26061 Wearing bush

62 E26062 Clip for piston pin

63 E26063 Key 3x3.7x10 -
64 E26064 Crankshaft and connecting rod assembly °
65 E26065 Oil seal 12x22x7

66 E26066 - Crankcase(B)

67 E26067 Start bush

68 E26068 . Spring

69 E26069 Starting pawl

70 E26070 Pushing plate

71 E26071 Rope handle

72 E26072 Rope

73 E26073 Screw

74 E26074 Reel

75 E26075 Spiral spring

76 E26076 Starter case

77 E26077 Sticker

78 E26078 Screw M4x16

79 E26079 One-way valve cover

80 - EZ26080 Valve body

81 E26081 . Vave seat

82 E26082 Fuel hose clip

83 E26083 Vent hose

84 E26084 Fuel back hose

85 E26085 Fuel hose

86 E26086 - Fuel seal

87 E26087 Fuel hose clip

88 E26088 Filter i

89 E26089 Fuel tank cap

90 E26090 Tank cap seal

91 E26091 Fuel tank

92 E26092 Screw M5x16

.
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